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Test Report No.: 68.431.22.5048.01B 
 

Dated: 2023-02-07 
 

 

 
 

Applicant 
 

: 
 

The Dreamfarm Pty ltd 

 
 

 
 

 
 

7 Amy St, Albion, QLD 4010, Australia  

 
 

 
 

 
 

 
 

 
 

Sample Description 
 

: 
 

Ograte 

 
 

 
 

 
 

 
 

 
 

End use  : 
 

Food grater 

 
 

 
 

 
 

 
 

 
 

Style No. : 
 

DFOG3352, DFOG3369 

 
 

 
 

 
 

 
 

 
 

Supplier / Manufacturer : 
 

Wellbase Industrial Ltd 

 
 

 
 

 
 

 
 

 
 

Buyer  : 
 

The Dreamfarm Pty Ltd 

 
 

 
 

 
 

 
 

 
 

Country of Origin : 
 

China  

 
 

 

 
 

 
 

 Country of Destination : 
 

Australia, USA, Europe, Japan 

 
 

 
 

 
 

 
 

 
 

Test Sample Receipt Date, Location 
 

: 
 

2022-11-28, Shenzhen 
 

 
 

 
 

 
 

 
 

 
 

Test Period, Location 
 

: 
 

From 2022-12-12 to 2023-01-09, Shenzhen 
 

 
 

 
 

 
 

 
 

 
 

Test Result(s) 
 

: 
 

Refer to Section 3 
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Test Report No.: 68.431.22.5048.01B 
 

Dated: 2023-02-07 
 

Purpose Of Examination / Conclusion: 

 

No. Test Item(s) Conclusion 

1.  
Density  

Test with reference to U.S. F.D.A. C.F.R. 21. Part 177.1520 
Pass  

 

Remarks: 
 

(1) The results relate only to the items tested. 
 

(2) Samples are tested as received. 
 

(3) The test item and sample were specified by the client 
 

(4) "Pass" means the measured result is within a limit, even when extended by expanded uncertainty. "Fail" means 

the measured result is beyond a limit, even when extended by expanded uncertainty. "Inconclusive" means the 

measured result can be within or beyond a limit when extended by expanded uncertainty. The confidence level of the 

expended uncertainty for "Pass", "Fail" and "Inconclusive" is 95%. 
 

(5) The conclusion was drawn according to the client’s specification. 

 

 

TÜV SÜD Certification and Testing (China) Co., Ltd. Shenzhen Branch 

TÜV SÜD Group 

 

Prepared by:   Reviewed by: 

    

  

 

 
    

Huang, Jessica   Shu, Steven 

Senior Project Coordinator   Senior Project Coordinator 

    

    

 
Any use for advertising purposes must be granted in writing. This technical report may only be quoted in full. This report is the result of a single 

examination of the object in question and is not generally applicable evaluation of the quality of other products in regular production. For further 

details, please see testing and certification regulation, chapter A-3.4. 
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Test Report No.: 68.431.22.5048.01B 
 

Dated: 2023-02-07 
 

1. Photo of the Submitted Sample: 

 

Sample Description Ograte 
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Test Report No.: 68.431.22.5048.01B 
 

Dated: 2023-02-07 
 

2. List of Materials as identified by the Laboratory: 

 

T. No. Sample 

No. 

Colour and Description Photograph 

T1 001 Black plastic 
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Test Report No.: 68.431.22.5048.01B 
 

Dated: 2023-02-07 
 

3. Test Result 
 

 

3.1 
 

Density 

 Test with reference to U.S. F.D.A. C.F.R. 21. Part 177.1520 

 

Test Item(s) 
Result(s) 

Client’s limit 
001 

Density at 23°C (g/cc) 1.036 1.04 

Conclusion  Pass  - 

 

 

 

-- END OF TEST REPORT-- 
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